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ALL WEATHER ARCHITECTURAL ALUMINUM
777 Aldridge Road
Vacaville, California 95688

SCOPE

Intertek Building & Construction (B&C) was contracted by All Weather Architectural Aluminum to
perform testing in accordance with AAMA/WDMA/CSA 101/1.5.2/A440 on their 8100 Series
Sliding Glass Door. Results obtained are tested values and were secured by using the designated
test method(s). Testing was conducted at the Intertek B&C test facility in Fresno, California. This
report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

SUMMARY OF TEST RESULTS

TITLE RESULTS

Class CW — PG30: Size Tested 2400 x 2111
(94-1/2 x 83-1/8) — Type SD

Design Pressure +1440 Pa (+30.08 psf)

Air Infiltration 1.5 L/s/m?(0.29 cfm/ft?)

Water Penetration Resistance Test Pressure 220 Pa (4.59 psf)

Reference must be made to Intertek B&C Report No. J0388.01-301-44 R3, dated 07/11/19 for
complete test specimen description and detailed test results.

AAMA/WDMA/CSA 101/1.5.2/A440-11

For INTERTEK B&C:
COMPLETED BY: Ricardo Cortez REVIEWED BY: Tyler Westerling, P.E.

TITLE: Technician TITLE: Senior Project Engineer

PAT 04 2l W
SIGNATURE: SIGNATURE:

Digitally Signed by: Ricardo Cortez Digitally Signed by: Tyler Westerling
DATE: 07/11/19 DATE: 05/10/19

rc.ec:ms

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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TEST SPECIFICATION(S)/METHOD

The specimens were evaluated in accordance with the following:

AAMA/WDMA/CSA 101/1.5.2/A440-11- North American Fenestration Standard/Specification
for Windows, Doors, and Skylights

The following test methods were used during testing:

ASTM E283-04(2012), Standard Test Method for Determining Rate of Air Leakage Through
Exterior Windows, Curtain Walls, and Doors Under Specified Pressure Differences Across the
Specimen

ASTM E330/E330M-14, Standard Test Method for Structural Performance of Exterior
Windows, Doors, Skylights and Curtain Walls by Uniform Static Air Pressure Difference

ASTM E547-00(2016), Standard Test Method for Water Penetration of Exterior Windows,
Skylights, Doors, and Curtain Walls by Cyclic Static Air Pressure Difference

ASTM E987-88(2017), Standard Test Methods for Deglazing Force of Fenestration Products

ASTM E2068-00(2016), Standard Test Method for Determination of Operating Force of Sliding
Windows and Doors1

ASTM F842-17, Standard Test Methods for Measuring the Forced Entry Resistance of Sliding
Door Assemblies, Excluding Glazing Impact
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Report No.: J0388.01-301-44 R3
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MATERIAL SOURCE/INSTALLATION

Test specimen was provided by the client. Representative samples of the test specimen(s) will be
retained by Intertek B&C for a minimum of five years from the test completion date.

The specimen was installed into a Douglas-Fir wood buck. The rough opening allowed for a 1/4"
shim space and the exterior perimeter of the specimen was sealed to the test buck.

LOCATION ANCHOR DESCRIPTION ANCHOR SPACING
Through frame Double row of #8 x 2" PPH Head and jamb 12" on center
Sill Silicone sealant Sill seated on 1/4" shims seated on sill

pan using only silicone sealant

Silicone sealant Sill pan seated onto wood buck using

Sill pan -
P only silicone sealant

LIST OF OFFICIAL OBSERVERS

NAME COMPANY

David Douglass Intertek B&C
Gino Vitali Intertek B&C
Erick Caldera Intertek B&C

Version: 04/17/18 Page 4 of 27 RT-R-AMER-Test-2804


http://www.intertek.com/building

INtertek

Total Quality. Assured.

2524 E. Jensen Ave
Fresno, California 93706

Telephone: 559-233-8705
Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR ALL WEATHER ARCHITECTURAL ALUMINUM

Report No.: J0388.01-301-44 R3
Date: 02/18/19
TEST SPECIMEN DESCRIPTION

Product Type: Sliding Glass Door
Series/Model: 8100 Series

Product Size:
OVERALL AREA: WIDTH

5.37 m? (57.8 ft?) Millimeters Inches
Overall size 2400 94-1/2
Active panel 1220 48-1/16
Fixed panel 1220 48-1/16

Frame Construction:

MEMBER MATERIAL

Head, sill, jambs Thermally broken aluminum
JOINERY TYPE

All corners Butted

Panel Construction:

MEMBER MATERIAL

Interlock Aluminum

Rails and stiles Thermally broken aluminum
JOINERY TYPE

All corners Butted

Reinforcement: No reinforcement was utilized.
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HEIGHT

Millimeters Inches
2111 83-1/8
2070 81-1/2
2070 81-1/2
DESCRIPTION

Broken by glass filled nylon
DETAIL

Sealed; Four screws in each corner

DESCRIPTION

Thermal break between member
and glazing bead

Broken by glass filled nylon
DETAIL

Sealed; Four screws in each corner

RT-R-AMER-Test-2804
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Weatherstripping:
DESCRIPTION

Polypile with center fin
Polypile with center fin
Polypile with center fin

Polypile with center fin
(via attachment piece)

QUANTITY LOCATION

1 row Interlock stiles

5 rows Sill

2 rows Jambs

3 rows Active panel interlock stile at sill corner

Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the glass in any
glazed test specimen(s) can be made.

INTERIOR LITE EXTERIORLITE GLAZING METHOD

GLASS TYPE SPACER TYPE

3/16" 3/16" Dry glazed and secured b
116 TPS spacer te/mpered te/mpered glayzi‘o:mg bead with EPDM gyasket
LOCATION QUANTITY DAYLIGHT OPENING GLASS BITE

Millimeters Inches

Fixed and active panel 2 1060 x 1860 41-3/4 x73-1/4 1/2"
Drainage:
METHOD SIZE QUANTITY LOCATION
Weephole 5/8" wide ovals 2 sets (4 per set) Sill; 4-3/4" from corners
Hardware:
DESCRIPTION QUANTITY LOCATION
Roller track 1 row Sill track; slip fit
Track clip 1 Head track; snap-fit
Track filler 1 Sill; snap-fit
Roller assembly 2 Bottom rail of active panel
Latch 1 Lock stile
Keeper 1 Lock jamb; opposite lock stile
Handle 1 Lock stile; 3" below latch

Screen Construction: No screen construction was utilized.
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TEST RESULTS

The temperature during testing was 20°C (68°F). The results are tabulated as follows:

Test Specimen #1:

TITLE OF TEST RESULTS ALLOWED NOTE
Operating Force,

per ASTM E2068

Initiate Motion: 75 N (17 Ibf) 180 N (40.5 Ibf) max
Maintain Motion: 53 N (12 Ibf) 115 N (25.9 Ibf) max

Latches: 36 N (8 Ibf) 100 N (22.5 Ibf) max

Air Leakage,

Infiltration per ASTM E283 1.5 L/s/m? 1.5 L/s/m?

at 75 Pa (1.57 psf) (0.29 cfm/ft?) (0.3 cfm/ft2) max. 1,2
Water Penetration,

per ASTM E547

at 220 Pa (4.59 psf) Pass No leakage 3
Uniform Load Deflection,

per ASTM E330

Deflections taken at interlock

+1440 Pa (+30.08 psf) 11.9 mm (0.47") 11.9 mm (0.47") 3,4,
-1440 Pa (-30.08 psf) 11.9 mm (0.47") 11.9 mm (0.47") 5

Uniform Load Structural,
per ASTM E330
Permanent set taken at interlock

+2160 Pa (+45.11 psf) 0.3 mm (0.01") 8.1 mm (0.32") max.
-2160 Pa (-45.11 psf) 0.3 mm (0.01") 8.1 mm (0.32") max. 3,4,5
Forced Entry Resistance,

per ASTM F842,

Type: A-Grade: 10 Pass No entry

Deglazing,

per ASTM E987

Operating direction,

320 N (70 Ibf) Pass Meets as stated
Remaining direction,

230 N (50 Ibf) Pass Meets as stated
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Note 1: The tested specimen meets (or exceeds) the performance levels specified in
AAMA/WDMA/CSA 101/1.5.2/A440 for air leakage resistance.

Note 2: Test Date 11/06/18 / Time: 08:15 AM
Note 3: The client opted to start at a pressure higher than the minimum required.
Note 4: Loads were held for 10 seconds.

Note 5: Tape and film were not used to seal against air leakage during structural testing.

ALTERATIONS

No alterations were required.
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LOCATION OF AIR SEAL

The air seal between the test specimen and the test wall is detailed below. The seal is made of
foam weatherstripping and is attached to the edge of the test specimen buck. The test specimen
buck is placed against the test wall and clamped in place, compressing the weatherstripping and
creating a seal.

Air seal between test buck and test
wall (typically foam weatherstripping)

Test Specimen Buck

Test Wall \ﬂ

Air seal between test specimen
and test buck (typically silicone)

/ Test Specimen

CONCLUSION

The specimen tested successfully met the performance requirements for a Class CW - PG30:
Size Tested 2400 x 2111 (94-1/2 x 83-1/8) — Type SD rating.
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DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings included in this report. Any deviations are documented herein or on the drawings.
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Part # ‘ Part Description | Material ‘ Finish
OX Sash and Frame
81011 Sash — Top Rail Aluminum Painted & Anodized
81021 Sash — Bottom Rail | Aluminum Painted & Anodized
81031 Sash — Lead Stile Aluminum Painted & Anodized
81041 Sash - Exterior Aluminum Painted & Anodized
Interlocker Large
Component
81042 Sash — Exterior Aluminum Painted & Anodized
Interlocker Small
Component
81051 Sash — Interior Aluminum Painted & Anodized
Interlocker Large
Component
81052 Sash — Interior Aluminum Painted & Anodized
Interlocker Small
Component
81211 Frame Head Track | Aluminum — Pour and Debridged | Painted & Anodized
81221 Frame Sill Track Aluminum — Pour and Debridged | Painted & Anodized
81231 Frame Jamb Track | Aluminum — Pour and Debridged | Painted & Anodized
8199 Panel Connector Aluminum — Pour and Debridged | Painted & Anodized
8196 Track Clip Aluminum Painted & Anodized
8113 Sill Filler Aluminum Painted & Anodized
8112 Track Filler Aluminum Painted & Anodized
Glazing Boot Gasket Vinyl

Thermal Strut

Thermal Strut

Glass Filled Nylon

Roller Track Track Stainless Steel
Foam Foam insert Extruded Polystyrene (3 |b
Insulation density)

Weatherstrip

Weatherstrip

Pile with vinyl fin
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(S) STRAIGHTNESS: _ote5* / 1| B EXPOSED SURFACE TINISHED | ——EXPASED—— 8|3 CUSTIOMER NAME B | DIE NUMBER
# CROSS HATCH INSPECTION LOCATION > e 7. — 2| Y | 7933 NE 2ist Ave PART NAME 8100 TRACK FILLER B-64197
D NOT_EXPOSED — Y E— HIRSE Portland, OR 97211-0263
[X_STENDTES QUALTTY DINENSION CHECK | REFERENCE COSMETIC STANDARDS GAR-034, —035 & 036 EINE 800> 547-0790 gl PRt N0 8112 [1aTe 3-7-2018 | DRAVING NOMBER
4
NO CERTIFICATION REQUIRED MR ) DENDTES FUNCTIONAL DINENSIIN | ALUMINM ASSICIATIIN STANIARD TILERANCES 4PPLY S, @113 US CUSTOWARY ONITS oy | =2/F T 251
ID = Sapa Extrusions LD, MARKi 015 R x 015 DEEP UDS.  TYP WALL UOS: -——- TYP RAD UOS: .010 AREA| 209
REF PERI| 7.427
—-| 084 ADJPERI [ ————
PI RlEF o CLASS C coFac| 17 | 30
l o EXPOSED TYPE| SOLID
_‘ 009 TEVIL | -——-
REF R.050 | RN BY [ DSK
049 R.008 . 07'}“ 1 R T, | ALLDY |6063-T16
/_ | —— — SOLD BY
| % //
beer | 4 BACKER
172 1 PI REF Report #: J0388.01-301-44 BOLSTER
| R040 ROSO T 239 ntertek oste:_02/04/19 PRESS T
% +  Total Quality. Assured. . ACTUAL SIZE RRHILES | 50 | 4
R.O71 30.43 Verified by: gﬂd‘é Py 2 FINSH O | ———
30.43° R.010 EXP PI| 1.804
=] ] |
| 1766 ¥ of ygrne
HE,Z8E |z
<< L L x=kE f=1
fe—(1.648+.014 ) —————= §§§§EEEE
] Sl T oL
18.41 R.008 | 1467 z=£EE8E=
e ' 61.31° o
HEFHESY =
N 2y = g S82=8la
- 1841 ; 523552
. i gar B2 1S
30° —f | L ES B~
OxHy-or%
i 329 | 0604010 gzégggfg
. i — Exo i
[DETAIL ‘A’ 4 X SIZE] — - <=5 3258
RO62 A 050 525 24y
> [2582%85/3
Wlgs. 58822
o T [l
DIE CONSTRUCTION WILL NOT BEGIN PRIOR TO RECEIPT OF AN APPROVED ‘ 062+.010 F=o=roAlld
DRAWING AND CONFIRMING PURCHASE ORDER, PLEASE CHECK PRINT TO
INSURE THAT ALL DIMENSIONS ARE CORRECT AS SHOWN. NOTE THE
EXPOSED SURFACE AND IDENTIFICATION MARK TYPE AND LOCATION ¢ ID ). FULL R.
AN R YOUR APPROVAL. ELEGTRONICALLY CHANGING, (R RENDERING ANY REF
DIMENSION UNREAD‘ABLE WILL VOID THAT CHANG’E TO THE DESIGN. - '683i'024 = '062
OMITTED DIMENSIONS WILL BE ADDED AS A REF., DIMENSION. 1 367
SAPA EXTRUSIONS WILL EXTRUDE AND CHECK TO THIS PRINT ONLY. ! ' 1
HAVING READ THE ABOVE STATEMENT I HEREBY APPROVE THIS DESIGN AS
SUBMITTED AND AGREE TO SAPA EXTRUSIONS’ LIMITATIONS OF
LIABILITIES AND WARRANTIES STATED ELSEWHERE ON THIS PRINT, 1.682
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2524 E. Jensen Ave
Fresno, California 93706

Telephone: 559-233-8705
Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR ALL WEATHER ARCHITECTURAL ALUMINUM

Report No.: J0388.01-301-44 R3

Date: 02/18/19

REVISION LOG

REVISION #
0
1
2

Version: 04/17/18

DATE

02/18/19
05/06/19
05/10/19

07/11/19

PAGES
N/A
2,3

REVISION
Original Report Issue
Updated report to 2011 AAMA standard
Updated report to 2011 AAMA standard
Changed description of spacer from
stainless steel to TPS
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